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1. GENERAL INFORMATION

1.1 PRODUCT DESCRIPTION

A major technical description of EUT is described as following:

Product Designation: Waterproof WCDMA Tablet
Hardware version: -

Software version: -

FCC ID: ZHN-W69

Frequency Bands:

XIGSM 850 [XIPCS 1900 (U.S. Bands)
XIGSM 900 [XIDCS 1800 (Non-U.S. Bands)
U.S. Bands:

XIUMTS FDD Band Il XJUMTS FDD Band V
Non-U.S. Bands:

>XJUMTS FDD Band | [ JUMTS FDD Band VI

Antenna:

PIFA Antenna

Antenna gain:

850 MHz:1.5 dBi
1900 MHz:1.2dBi

Power Supply:

DC 3.7V by battery or DC 5.0V supplied by adapter

Battery parameter:

DC 3.7V/15000mAh

Adapter Input:

AC100-240V, 50-60Hz, 150mA

Adapter Output:

DC 5.0V, 500mA

GPRS Class

Multi-Class12

Extreme Vol. Limits:

DC3.4 V0 4.2V (Nominal DC3.7 V)

Extreme Temp. Tolerance

-30°C to +50°C

** Note: The High Voltage 4.2V and Low Voltage 3.4V was declared by manufacturer, The EUT
couldn’t be operate normally with higher or lower voltage.
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1.2 RELATED SUBMITTAL(S) / GRANT (S)
This submittal(s) (test report) is intended for FCC ID: ZHN-W69 filing to comply with the FCC Part 22H&24E.

1.3 TEST METHODOLOGY

The radiated emission testing was performed according to the procedures of ANSI C 63.4: 2009; TIA/EIA 603 and
FCC CFR 47 Rules of 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057.

1.4 TEST FACILITY

The test site used to collect the radiated data is located at:
BZT Testing Technology Co.,Ltd.

1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen P.R.

China.

The test site is constructed and calibrated to meet the FCC requirements in documents ANSI C63.4: 2003.
FCC Registration No.: 701733

1.5 MEASUREMENT INSTRUMENTS
NAME OF EQUIPMENT |MANUFACTURER| MODEL SERIAL NUMBER CAL. DUE
SPECTRUM ANALYZER AGILENT E4440A US44300399 2015.6.26

TEST RECEIVER R&S ESCI A0304218 2015.6.26
COMMUNICATION TESTER AGILENT 8960 3104A03367 2015.7.21
COMMUNICATION TESTER R&S CMU200 A0304247 2015.7.21

TEST RECEIVER R&S FCKL1528 A0304230 2015.6.26

LISN SCHWARZBECK | NSLK8127 A0304233 2015.6.26
CLIMATE CHAMBER ALBATROSS -- - 2015.6.26
Loop Antenna Daze ZN30900N SEL0097 2015.6.26
Bilogical Antenna AH. Systems Inc.| SAS-521-4 N/A 2015.4.26
Horn Antenna EM EM-AH-10180 N/A 2015.4.26

1.6 SPECIAL ACCESSORIES

The battery and the charger, earphone supplied by the applicant were used as accessories and being tested
with EUT intended for FCC grant together.
1.7 EQUIPMENT MODIFICATIONS

Not available for this EUT

intended for grant.
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2. SYSTEM TEST CONFIGURATION

2.1 EUT CONFIGURATION
The EUT configuration for testing is installed on RF field strength measurement to meet the Commission’s
requirement and operating in a manner which intends to maximize its emission characteristics in a
continuous normal application.

2.2 EUT EXERCISE
The Transmitter was operated in the maximum output power mode through Communication Tester. The TX
frequency was fixed which was for the purpose of the measurements.

2.3 GENERAL TECHNICAL REQUIREMENTS

Item Number Item Description FCC Rules
Conducted output power
1 Output Power - 22.913(a) / 24.232 (b)
Radiated output power
Souri Conducted
urious . -
2 P . spurious emission 2.1051/22.917 / 24.238
Emission N . .
Radiated spurious emission
3 Frequency Stability 2.1055 /24.235
4 Occupied Bandwidth 2.1049 (h)(i)
5 Emission Bandwidth 22.917(b) / 24.238 (b)
6 Band Edge 22.917(b) / 24.238 (b)
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2.4 CONFIGURATION OF EUT SYSTEM
Fig. 2-1 Configuration of EUT System

EUT

Table 2-1 Equipment Used in EUT System

Item

Equipment

Model No.

Series Model:

ID or Specification

Note

Waterpro of WCDMA Tablet

W69

T1

FCC ID: ZHN-WG69

EUT

Note: All the accessories have been used during the test.
the following “EUT” in setup diagram means EUT system.
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3. SUMMARY OF TEST RESULTS

Item
Item Description FCC Rules Result
Number
Conducted
Output Output Power
1 P p 22.913(a) / 24.232 (b) Pass
Power Radiated
Output Power
Conducted
Spurious Spurious Emission
2 - ] 2.1051/22.917 / 24.238 Pass
Emission Radiated
Spurious Emission
3 Mains Conducted Emission 15.107 / 15.207 Pass
4 Frequency Stability 2.1055 /24.235 Pass
5 Occupied Bandwidth 2.1049 (h)(i) Pass
6 Emission Bandwidth 22.917(b) / 24.238 (b) Pass
7 Band Edge 22.917(b) / 24.238 (b) Pass

4. DESCRIPTION OF TEST MODES

During the testing, the EUT was controlled via Rhode & Schwarz Digital Radio Communication Tester (CMU
200) to ensure max power transmission and proper modulation. Three channels (The top channel, the middle
channel and the bottom channel) were chosen for testing on both GPRS850 and GPRS1900 frequency band.

Note: GSM/GPRS/EDGES850, GSM/GPRS/EDGE1900, HSDPA band V, HSUPA band V And HSDPA band I,
HSUPA band Il modes have been tested during the test.

the worst condition (GPRS/EDGE 850) be recorded in the test report if no other modes test data.
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5. OUTPUT POWER

5.1 CONDUCTED OUTPUT POWER

5.1.1 MEASUREMENT METHOD
The EUT was setup for the max output power with pseudo random data modulation. Power was measured
with Spectrum Analyzer. The measurements were performed on all modes(GPRS/EDGES850,
GPRS/EDGE1900, HSDPA band Il / V) at 3 typical channels(the Top Channel, the Middle Channel and the
Bottom Channel) for each band.

5.1.2 MEASUREMENT RESULT

Conducted Output Power Limits for GSM 850 MHZ

Mode Nominal Peak Power Tolerance(dB)

GSM850 32 dBm +-1
Conducted Output Power Limits for PCS 1900 MHZ

Mode Nominal Peak Power Tolerance(dB)

GSM1900 29 dBm +-1
Conducted Output Power Limits for WCDMA band Il / V

Mode Nominal Peak Power Tolerance(dB)
WCDMA band V 22 dBm +/-1
WCDMA band Il 22 dBm +/-1
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GSM 850:
Frequenc Peak Power
Mode L y
(MHz)
824.2 32.48
GSM850 836.6 32.67
848.8 32.87
GPRS850 824.2 32.50
836.6 32.62
(1 Slot)
848.8 32.78
824.2 31.66
GPRS850
836.6 31.78
(2 Slot)
848.8 31.79
824.2 30.10
GPRS850
836.6 30.24
(3 Slot)
848.8 30.31
824.2 29.10
GPRS850
836.6 29.26
(4 Slot)
848.8 29.27
PCS 1900:
Frequenc
Mode g y Peak Power
(MHz)
1850.2 29.56
GSM1900 1880 29.72
1909.8 29.72
1850.2 29.36
GPRS1900
1880 29.31
(1 Slot)
1909.8 29.37
1850.2 28.28
GPRS1900
1880 28.32
(2 Slot)
1909.8 28.56
1850.2 27.06
GPRS1900
1880 27.26
(3 Slot)
1909.8 27.25
1850.2 26.03
GPRS1900
1880 26.20
(4 Slot)
1909.8 26.18
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UMTS BAND V
Frequenc
Mode q y Peak Power
(MHz)
826.4 22.66
WCDMA 850
836.6 22.81
RMC
846.6 22.82
826.4 22.59
HSDPA
836.6 22.79
Subtest 1
846.6 22.80
826.4 21.60
HSDPA
836.6 21.82
Subtest 2
846.6 21.71
826.4 20.31
HSDPA
836.6 20.49
Subtest 3
846.6 20.48
826.4 19.44
HSDPA
836.6 19.56
Subtest 4
846.6 19.57
826.4 21.43
HSUPA
836.6 21.63
Subtest 1
846.6 21.60
826.4 20.75
HSUPA
836.6 20.89
Subtest 2
846.6 20.92
826.4 20.16
HSUPA
836.6 20.37
Subtest 3
846.6 20.31
826.4 22.45
HSUPA
835.6 22.66
Subtest 4
846.6 22.59
826.4 20.56
HSUPA
836.6 20.72
Subtest 5
846.6 20.75
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UMTS BAND I
Frequenc
Mode q y Peak Power
(MHz)
1852.4 22.71
WCDMA 1900
1880 22.87
RMC

1907.6 22.87
1852.4 22.45

HSDPA
1880 22.64

Subtest 1
1907.6 22.62
1852.4 20.31

HSDPA
1880 20.43

Subtest 2
1907.6 20.53
1852.4 19.31

HSDPA
1880 19.49

Subtest 3
1907.6 19.44
1852.4 19.79

HSDPA
1880 19.43

Subtest 4
1907.6 19.56
1852.4 21.48

HSUPA
1880 21.60

Subtest 1
1907.6 21.62
1852.4 20.36

HSUPA
1880 20.50

Subtest 2
1907.6 20.57
1852.4 19.39

HSUPA
1880 19.56

Subtest 3
1907.6 19.55
1852.4 21.99

HSUPA
1880 22.14

Subtest 4
1907.6 22.14
1852.4 19.91

HSUPA
1880 20.12

Subtest 5
1907.6 20.09
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According to 3GPP 25.101 sub-clause 6.2.2 , the maximum output power is allowed to be reduced by following
the table.
Table 6.1aA: UE maximum output power with HS-DPCCH and E-DCH
UE Transmit Channel Configuration CM(db) MPR(db)
For all combinations of ,DPDCH,DPCCH
HS-DPDCH,E-DPDCH and E-DPCCH

0< CM<3.5 MAX(CM-1,0)

Note: CM=1 for B /P ¢=12/15, P ns/P =24/15.For all other combinations of DPDCH, DPCCH,

HS-DPCCH, E-DPDCH and E-DPCCH the MPR is based on the relative CM difference.

The device supports MPR to solve linearity issues (ACLR or SEM) due to the higher peak-to average ratios (PAR)
of the HSUPA signal. This prevents saturating the full range of the TX DAC inside of device and provides a
reduced power output to the RF transceiver chip according to the Cubic Metric (a function of the combinations of
DPDCH, DPCCH, HS-DPCCH, E-DPDCH and E-DPCCH).

When E-DPDCH channels are present the beta gains on those channels are reduced firsts to try to get the power
under the allowed limit. If the beta gains are lowered as far as possible, then a hard limiting is applied at the
maximum allowed level.

The SW currently recalculates the cubic metric every time the beta gains on the E-DPDCH are reduced. The
cubic metric will likely get lower each time this is done .However, there is no reported reduction of maximum
output power in the HSUPA mode since the device also provides a compensate for the power back-off by
increasing the gain of TX_AGC in the transceiver (PA) device.

The end effect is that the DUT output power is identical to the case where there is no MPR in the device.
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5.2 RADIATED OUTPUT POWER

5.2.1 MEASUREMENT METHOD
The measurements procedures specified in TIA-603C-2004 were applied.

1

In an anechoic antenna test chamber, a half-wave dipole antenna for the frequency band of interest is
placed at the reference centre of the chamber. An RF Signal source for the frequency band of interest is
connected to the dipole with a cable that has been constructed to not interfere with the radiation pattern
of the antenna. A known (measured) power (Pin) is applied to the input of the dipole, and the power
received (Pr) at the chamber's probe antenna is recorded.

The substitution method is used. Substitution values at each frequency are measured before and saved
to the test software. A "reference path loss" is established as ARpl=Pin + 2.15 - Pr. The ARpl is the
attenuation of “reference path loss”, and including the gain of receive antenna, the cable loss and the air
loss. The measurement results are obtained as described below: Power=PMea+ARpl

The EUT is substituted for the dipole at the reference centre of the chamber and a scan is performed to
obtain the radiation pattern.

From the radiation pattern, the co-ordinates where the maximum antenna gain occurs are identified.
The EUT is then put into continuously transmitting mode at its maximum power level.

Power mode measurements are performed with the receiving antenna placed at the coordinates
determined in Step 3 to determine the output power as defined in Rule 24.232 (b) and (c). The
"reference path loss" from Stepl is added to this result.

This value is EIRP since the measurement is calibrated using a half-wave dipole antenna of known gain
(2.15 dBi) and known input power (Pin).

ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP = EIRP -2.15dBi..

Both horizontal and vertical antenna polarities were tested and performed pretest to three orthogonal
axis. The worst case emissions were reported

5.2.2 PROVISIONS APPLICABLE

This is the test for the maximum radiated power from the EUT. Rule Part 24.232(b) specifies,
“Mobile/portable stations are limited to 2 watts e.i.r.p. Peak power” and 24.232(c) specifies that "Peak
transmit power must be measured over any interval of continuous transmission using instrumentation
calibrated in terms of an rms-equivalent voltage.” Rule Part 22.913(a) specifies “Maximum ERP. The effective
radiated power (ERP) of base transmitters and cellular repeaters must not exceed 500 Watts. The ERP of
mobile transmitters and auxiliary test transmitters must not exceed 7 Watts.”

Mode Nominal Peak Power
GSM 850 <=38.45 dBm (7W)
PCS 1900 <=33 dBm (2W)

UMTS BAND V <=38.45 dBm (7W)
UMTS BAND Il <=33 dBm (2W)
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5.2.3 MEASUREMENT RESULT

Radiated Power (ERP) for GSM 850 MHZ
Result
Mode Frequency Max. Peak ERP Polarization Conclusion
(dBm) Of Max. ERP
824.2 27.28 Horizontal Pass
824.2 29.24 Vertical Pass
836.6 27.45 Horizontal Pass
GSM850 836.6 29.26 Vertical Pass
848.8 27.23 Horizontal Pass
848.8 29.19 Vertical Pass
Radiated Power (ERP) for GPRS 850 MHZ
Result
Mode Frequency Max. Peak ERP Polarization Conclusion
(dBm) Of Max. ERP
824.2 26.64 Horizontal Pass
824.2 28.69 Vertical Pass
GPRSB50 836.6 26.81 Horizgntal Pass
836.6 28.79 Vertical Pass
848.8 26.71 Horizontal Pass
848.8 28.81 Vertical Pass
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Radiated Power (E.I.R.P) for PCS 1900 MHZ
Result
Mode Frequency Max. Peak Polarization Conclusion
E.L.LR.P.(dBm) Of Max. E.L.R.P.
1850.2 27.12 Horizontal Pass
1850.2 29.21 Vertical Pass
PCS1900 1880.0 27.12 Horizontal Pass
1880.0 29.07 Vertical Pass
1909.8 27.12 Horizontal Pass
1909.8 29.11 Vertical Pass
Radiated Power (E.I.R.P) for GPRS 1900 MHZ
Result
Mode Frequency Max. Peak Polarization Conclusion
E..LR.P.(dBm) Of Max. E.I.R.P.
1850.2 26.73 Horizontal Pass
1850.2 28.74 Vertical Pass
GPRS 1880.0 26.64 Horizontal Pass
1900 1880.0 28.66 Vertical Pass
1909.8 26.71 Horizontal Pass
1909.8 28.71 Vertical Pass
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Radiated Power (E.I.R.P) for UMTS band V
Result
Mode Frequency Max. Peak Polarization Conclusion
E.l.LR.P.(dBm) Of Max. E.L.R.P.
826.4 20.58 Horizontal Pass
836.4 18.34 Vertical Pass
RMC 846.6 20.45 Horizontal Pass
12.2kbps 826.4 19.32 Vertical Pass
836.4 20.52 Horizontal Pass
846.6 19.48 Vertical Pass

NOTE 1: in the part, result the worst case GPRS 1slot for GSM 850 and PCS1900, and RMC 12.2kbps for band

V.

Radiated Power (E.I.R.P) for UMTS band Il
Result
Mode Frequency Max. Peak Polarization Conclusion
E..LR.P.(dBm) Of Max. E.I.R.P.
1852.4 20.74 Horizontal Pass
1880 18.89 Vertical Pass
RMC 1907.6 20.65 Horizontal Pass
12.2kbps 1852.4 19.57 Vertical Pass
1880 20.62 Horizontal Pass
1907.6 19.68 Vertical Pass
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6. SPURIOUS EMISSION

6.1 CONDUCTED SPURIOUS EMISSION

6.1.1 MEASUREMENT METHOD
The following steps outline the procedure used to measure the conducted emissions from the EUT.
1, Determine frequency range for measurements: From CFR 2.1057 the spectrum should be investigated
from the lowest radio frequency generated in the equipment up to at least the 10th harmonic of the carrier
frequency. For the equipment of PCS1900 band, this equates to a frequency range of 30 MHz to 19.1 GHz,
data taken from 30 MHz to 20 GHz. For GSM850, data taken from 30 MHz to 9 GHz.
2, Determine EUT transmit frequencies: the following typical channels were chosen to conducted emissions
testing.

Typical Channels for testing of GSM/GPRS 850 MHz

Channel Frequency (MHz)
128 824.2
190 836.6
251 848.8

Typical Channels for testing of PCS/ GPRS 1900 MHz

Channel Frequency (MHz)
512 1850.2
661 1880.0
810 1909.8

Typical Channels for testing of UMTS band V

Channel Frequency (MHz)
4132 826.4
4183 836.6
4233 846.6

Typical Channels for testing of UMTS band I

Channel Frequency (MHz)
9262 1852.4
9400 1880
9538 1907.6
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6.1.2 PROVISIONS APPLICABLE
On any frequency outside frequency band of the USPCS spectrum, the power of any emission shall be
attenuated below the transmitter power (P, in Watts) by at least 43+10Log(P) dB. For all power levels +30
dBm to 0 dBm, this becomes a constant specification limit of -13 dBm.

6.1.3 MEASUREMENT RESULT
PLEASE REFER TO : APPENDIX | TEST PLOTS FOR CONDUCTED SPURIOUS EMISSION

Note: 1. Below 30MHZ no Spurious found and The GSM modes is the worst condition.
2. As no emission found in standby or receive mode, no recording in this report.
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6.2 RADIATED SPURIOUS EMISSION

6.2.1 MEASUREMENT METHOD

The measurements procedures specified in TIA-603C-2004 were used for testing. The spectrum was
scanned from 30 MHz to the 10th harmonic of the highest frequency generated within the equipment. The
resolution bandwidth is set 1IMHz as outlined in Part 24.238. The measurements were performed on all

modes(GPRS850, GPRS1900, HSDPA band V,) at 3 typical channels(the Top Channel, the Middle Channel
and the Bottom Channel) for each band.

The procedure of radiated spurious emissions is as follows:

a) Pre-calibration With pre-calibration method, the Radiated Spurious Emissions(RSE) is calculated as,
RSE=Rx (dBuV) +CL (dB) +SA (dB) +Gain (dBi) -107 (dBuV to dBm) The SA is calibrated using following

setup.

SA Signal
Substitute Generator
Antenna

L L

LI
Receiving Antenna

1= - sy

Amplifier

Attenuator

Fitter

b) EUT was placed on a 0.8 meter high non-conductive stand at a 3 meter test distance from the receive
antenna. A receiving antenna was placed on the antenna mast 3 meters from the test item for emission
measurements. The height of receiving antenna is 0.8m. The test setup refers to figure below. Detected
emissions were maximized at each frequency by rotating the test item and adjusting the receiving antenna
polarization. The radiated emission measurements of all non-harmonic and harmonics of the transmit
frequency through the 10th harmonic were measured with peak detector and 1MHz bandwidth.

SA

Amplifier

Receiving Antenna

Filter
Altenuator

Radiated emissions measurements were made only at the upper, middle, and lower carrier frequencies of
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the PCS 1900 band (1850.2 MHz, 1880 MHz and 1909.8 MHz) ,GSM850 band (824.2MHz, 836.6MHz,
848.8MHz), UMTS band V (4132 (826.4MHz), 4183(835MHz) and 4233 (846.6MHz)). It was decided that
measurements at these three carrier frequencies would be sufficient to demonstrate compliance with
emissions limits because it was seen that all the significant spurs occur well outside the band and no
radiation was seen from a carrier in one block of any band into any of the other blocks.

The substitution method is used. Substitution values at each frequency are measured before and saved to
the test software. A "reference path loss" is established and the Arpiis the attenuation of “reference path
loss”, and including the gain of receive antenna, the gain of the preampilifier, the cable loss and the air loss.
The measurement results are obtained as described below: Power=Pwmea+ARrpl

6.2.2 PROVISIONS APPLICABLE
(a) On any frequency outside a licensee’s frequency block (e.g. A, D, B, etc.) within the USPCS spectrum,
the power of any emission shall be attenuated below the transmitter power (P, in Watts) by at least
43+10Log(P) dB. The specification that emissions shall be attenuated below the transmitter power (P) by at
least 43 + 10 log (P) dB, translates in the relevant power range (1 to 0.001 W) to -13 dBm. At 1 W the
specified minimum attenuation becomes 43 dB and relative to a 30 dBm (1 W) carrier becomes a limit of -13
dBm. At 0.001 W (0 dBm) the minimum attenuation is 13 dB, which again yields a limit of -13 dBm. In this
way a translation of the specification from relative to absolute terms is carried out.

Note: only result the worst condition of each test mode:
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6.2.3 MEASUREMENT RESULT
GSM 850:

The Worst Test Results Channel 128/824.2 MHz
Frequency(MHz) | Power(dBm) Arpl (dBmM) Pmea(dBm) | Limit (dBm) Margin Polarity
1648.422 -35.35 -4.65 -40 -13 -27 Horizontal
2472.612 -36.57 -2.21 -38.78 -13 -25.78 Horizontal
3296.821 -31.48 0.21 -31.27 -13 -18.27 Horizontal
1648.422 -38.68 -4.65 -43.33 -13 -30.33 Vertical
2472.612 -41.24 -2.21 -43.45 -13 -30.45 Vertical
3296.821 -40.58 0.21 -40.79 -13 -27.79 Vertical
The Worst Test Results Channel 190/836.6 MHz
Frequency(MHz) | Power(dBm) Arpl (dBmM) Pwea(dBm) | Limit (dBm) Margin Polarity
1673.213 -36.67 -4.65 -41.32 -13 -28.32 Horizontal
2509.821 -42.28 221 -44 49 -13 -31.49 Horizontal
3346.405 -36.29 0.21 -36.08 -13 -23.08 Horizontal
1673.213 -37.68 -4.65 -42.33 -13 -29.33 Vertical
2509.821 -32.48 -2.21 -34.69 -13 -21.69 Vertical
3346.405 -36.29 0.21 -36.08 -13 -23.08 Vertical
The Worst Test Results Channel 251/848.8 MHz
Frequency(MHz) | Power(dBm) Arpl (dBmM) Pwea(dBm) | Limit (dBm) Margin Polarity
1697.612 -35.57 -4.65 -40.22 -13 -27.22 Horizontal
2546.413 -43.46 221 -45.67 -13 -32.67 Horizontal
3395.214 -45.87 0.21 -45.66 -13 -32.66 Horizontal
1697.612 -35.42 -4.65 -40.07 -13 -27.07 Vertical
2546.413 -41.52 -2.21 -43.73 -13 -30.73 Vertical
3395.214 -37.12 0.21 -36.91 -13 -23.91 Vertical

Note: Below 30MHZ no Spurious found and The GSM modes is the worst condition.
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PCS 1900:
The Worst Test Results for Channel 512/1850.2MHz
Frequency(MHz)] Power(dBm) Arpl (dBm) Pwmea(dBm) Limit (dBm) Margin Polarity
3700.411 -36.69 0.33 -36.36 -13 -23.36 Horizontal
5550.612 -43.69 4.01 -39.68 -13 -26.68 Horizontal
7400.823 -42.79 10.7 -32.09 -13 -19.09 Horizontal
3700.411 -34.68 0.33 -34.35 -13 -21.35 Vertical
5550.612 -45.58 4,01 -41.57 -13 -28.57 Vertical
7400.823 -41.89 10.7 -31.19 -13 -18.19 Vertical
The Worst Test Results for Channel 661/1880.0MHz
Frequency(MHz)] Power(dBm) Arpl (dBm) Pwmea(dBm) Limit (dBm) Margin Polarity
3760.121 -36.75 0.33 -36.42 -13 -23.42 Horizontal
5640.231 -52.23 4.01 -48.22 -13 -35.22 Horizontal
7520.214 -43.57 10.7 -32.87 -13 -19.87 Horizontal
3760.121 -31.59 0.33 -31.26 -13 -18.26 Vertical
5640.231 -43.06 4.01 -39.05 -13 -26.05 Vertical
7520.214 -33.59 10.7 -22.89 -13 -9.89 Vertical
The Worst Test Results for Channel 810/1909.8MHz
Frequency(MHz)| Power(dBm) Arpl (dBmM) Pnvea(dBm) Limit (dBm) Margin Polarity
3819.623 -32.79 0.33 -32.46 -13 -19.46 Horizontal
5729.416 -45.56 401 -41.55 -13 -28.55 Horizontal
7639.218 -37.29 10.7 -26.59 -13 -13.59 Horizontal
3819.623 -32.84 0.33 -32.51 -13 -19.51 Vertical
5729.416 -45.39 4.01 -41.38 -13 -28.38 Vertical
7639.218 -38.09 10.7 -27.39 -13 -14.39 Vertical

Note: Below 30MHz no Spurious found and The GSM modes is the worst condition.
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UMTS band V
Channel 4132/824.6MHz
Frequency(MHz)| Power(dBm) Arpl (dBmM) Pwmea(dBm) Limit (dBm) Margin Polarity
1652.823 -34.76 -4.65 -39.41 -13 -26.41 Horizontal
2479.232 -35.58 221 -37.79 -13 -24.79 Horizontal
1652.823 -34.68 -4.65 -39.33 -13 -26.33 Vertical
2479.232 -31.79 221 34 -13 -21 Vertical
Channel 4183/836.6MHz
Frequency(MHz)| Power(dBm) Arpl (dBmM) Pwmea(dBm) Limit (dBm) Margin Polarity
1673.223 -31.69 -4.65 -36.34 -13 -23.34 Horizontal
2509.812 -35.68 221 -37.89 -13 -24.89 Horizontal
1673.223 -27.49 -4.65 -32.14 -13 -19.14 Vertical
2509.812 -35.58 221 -37.79 -13 -24.79 Vertical
Channel 4233/846.6MHz
Frequency(MHz)| Power(dBm) Arpl (dBmM) Pnvea(dBm) Limit (dBm) Margin Polarity
1693.223 -36.68 -4.65 -41.33 -13 -28.33 Horizontal
2539.812 -38.69 221 -40.9 -13 -27.9 Horizontal
1693.223 -27.58 -4.65 -32.23 -13 -19.23 Vertical
2539.812 -35.04 221 -37.25 -13 -24.25 Vertical

Note: Below 30MHZ no Spurious found and The RMC modes is the worst condition.
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UMTS band Il
Channel 9262/1852.4MHz
Frequency(MHz) | Power(dBm) | Arpi (dBm) Pwea(dBm) | Limit (dBm) Margin Polarity
3704.811 -34.76 0.33 -34.43 -13 -21.43 Horizontal
5557.224 -35.58 4.01 3157 -13 -18.57 Horizontal
3704.811 -34.68 0.33 -34.35 -13 -21.35 Vertical
5557.224 -31.79 4.01 -27.78 -13 -14.78 Vertical
Channel 9400/1880MHz
Frequency(MHz) | Power(dBm) | Arpi (dBm) Pwea(dBm) | Limit (dBm) Margin Polarity
3760.127 -31.69 0.33 -31.36 -13 -18.36 Horizontal
5640.221 -35.68 4.01 -31.67 -13 -18.67 Horizontal
3760.127 -27.49 0.33 -27.16 -13 -14.16 Vertical
5640.221 -35.58 4.01 3157 -13 -18.57 Vertical
Channel 9538/1907.4MHz
Frequency(MHz) | Power(dBm) | Arpi (dBm) Pmea(dBm) ] Limit (dBm) Margin Polarity
3815.221 -36.68 0.33 -36.35 -13 -23.35 Horizontal
5722.812 -38.69 401 -34.68 -13 -21.68 Horizontal
3815.221 -27.58 0.33 -27.25 -13 -14.25 Vertical
5722.812 -35.04 401 -31.03 -13 -18.03 Vertical

Note: Below 30MHZ no Spurious found and The RMC modes is the worst condition.
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7. FREQUENCY STABILITY

7.1 MEASUREMENT METHOD

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make
measurements with the EUT in a “call mode”. This is accomplished with the use of R&S CMU200 DIGITAL

RADIO COMMUNICATION TESTER.
1 . Measure the carrier frequency at room temperature.

2 .Subject the EUT to overnight soak at -10C.

3 .With the EUT, powered via nhominal voltage, connected to the CMU200 and in a simulated call on
channel 661 for PCS 1900 band , channel 190 for GSM 850 band and channel 4183 for UMTS band V
measure the carrier frequency. These measurements should be made within 2 minutes of Powering up the
EUT, to prevent significant self-warming.

4  .Repeat the above measurements at 10°C increments from -10°C to +50°C. Allow at least 1 1/2 hours at
each temperature, unpowered, before making measurements.

5 .Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage from
minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier frequency at each voltage.
Pause at nominal voltage for 1 1/2 hours unpowered, to allow any self-heating to stabilize, before continuing.
6 .Subject the EUT to overnight soak at +50°C.

7 , With the EUT, powered via nominal voltage, connected to the CMU200 and in a simulated call on the
centre channel, measure the carrier frequency. These measurements should be made within 2 minutes of
Powering up the EUT, to prevent significant self-warming.

8 .Repeat the above measurements at 10°C increments from +50°C to -10°C. Allow at least 1 1/2 hours at
each temperature, unpowered, before making measurements.

9 .Atall temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

7.2 PROVISIONS APPLICABLE

7.2.1 For Hand carried battery powered equipment

According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1 ppm
of the received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235, Frequency
Stability. The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. As this transceiver is considered "Hand carried, battery powered equipment”
Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency stability testing be specified
by the manufacturer. This transceiver is specified to operate with an input voltage of between 3.4VDC and
4.2VDC, with a nominal voltage of 3.7VDC. Operation above or below these voltage limits is prohibited by
transceiver software in order to prevent improper operation as well as to protect components from overstress.
These voltages represent a tolerance of -10 % and +12.5 %. For the purposes of measuring frequency
stability these voltage limits are to be used.
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7.2.2 For equipment powered by primary supply voltage

According to the JTC standard the frequency stability of the carrier shall be accurate to within 0.1 ppm
of the received frequency from the base station. This accuracy is sufficient to meet Sec. 24.235, Frequency
Stability. The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. For this EUT section 2.1055(d)(1) applies. This requires varying primary supply
voltage from 85 to 115 percent of the nominal value for other than hand carried battery equipment, the
normal environment temperature is 20°C.

7.3 MEASUREMENT RESULT

Frequency Error Against Voltage for GSM 850 band
Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 25 0.030
3.7 24 0.029
4.2 27 0.032
Frequency Error Against Temperature for GSMS850 band
temperature(C) Frequency error(Hz) Frequency error(ppm)
-30 27 0.032
-20 22 0.026
-10 25 0.030
0 32 0.038
10 25 0.030
20 26 0.031
30 -25 -0.030
40 33 0.039
50 36 0.043
Frequency Error Against Voltage for GPRS850 band
Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 26 0.031
3.7 25 0.030
4.2 -23 -0.028
Frequency Error Against Temperature for GPRS850 band
temperature(’C) Frequency error(Hz) Frequency error(ppm)
30 21 0.025
-20 32 0.038
-10 -36 -0.043
0 24 0.029
10 -28 -0.033
20 27 0.032
30 -23 -0.028
40 35 0.042
50 31 0.037

Note: The EUT doesn’t

work below -10°C
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Frequency Error Against Voltage for GSM1900 band
Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 26 0.014
3.7 -23 -0.012
4.2 -22 -0.012
Frequency Error Against Temperature for GSM1900 band
temperature(C) Frequency error(Hz) Freguency error(ppm)
-30 16 0.009
-20 26 0.014
-10 27 0.014
0 29 0.015
10 -25 -0.013
20 28 0.015
30 32 0.017

Note: The EUT doesn’t work below -10°C

Frequency Error Against Voltage for GPRS1900 band

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 23 0.012
3.7 27 0.014
4.2 34 0.018
Frequency Error Against Temperature for GPRS1900 band
temperature(C) Frequency error(Hz) Frequency error(ppm)
-10 27 0.014
0 24 0.013
10 32 0.017
20 29 0.015
30 27 0.014
40 32 0.017
50 26 0.014

Note: The EUT doesn’t work below -10°C
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Frequency Error Against Voltage for UMTS band V
Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 31 0.037
3.7 26 0.031
4.2 -28 -0.034
Frequency Error Against Temperature for UMTS band V
temperature(C) Frequency error(Hz) Frequency error(ppm)
-10 34 0.041
0 28 0.034
10 26 0.031
20 25 0.030
30 24 0.029
40 22 0.026
50 24 0.029

Note: The EUT doesn’t work below -10°C

Frequency Error Against Voltage for UMTS band |l

Voltage(V) Frequency error(Hz) Frequency error(ppm)
3.4 31 0.037
3.7 26 0.031
4.2 -28 -0.034

Frequency Error Against Temperature for UMTS band I

temperature(C)

Frequency error(Hz)

Frequency error(ppm)

-10 34 0.041
0 27 0.032
10 26 0.031
20 28 0.034
30 18 0.022
40 22 0.026
50 14 0.017

Note: The EUT doesn’t work below -10°C
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8. OCCUPIED BANDWIDTH

8.1 MEASUREMENT METHOD

The test set up and general procedure is similar to conducted peak output power test. Only different for
setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

8.2 PROVISIONS APPLICABLE

The occupied bandwidth (99%) shall not exceed 300 KHz.

8.3 MEASUREMENT RESULT

Occupied Bandwidth (99%) for GSM 850 band

Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 247.43
Middle Channel 836.6 247.67
High Channel 848.8 247.50

Occupied Bandwidth (99%) for GPRS 850 band

Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 824.2 244.89
Middle Channel 836.6 247.80
High Channel 848.8 245.57
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Occupied Bandwidth (99%) for GSM1900 band

Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 245.18
Middle Channel 1880.0 247.13
High Channel 1909.8 244,95
Occupied Bandwidth (99%) for GPRS1900 band
Mode Frequency(MHz) Occupied Bandwidth (99%)( kHz)
Low Channel 1850.2 244,53
Middle Channel 1880.0 242.03
High Channel 1909.8 243.11
Occupied Bandwidth (99%) for UMTS band V
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.16
Middle Channel 836.6 4.15
High Channel 846.6 4.17
Occupied Bandwidth (99%) for UMTS HSDPA band V
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.16
Middle Channel 836.6 4.18
High Channel 846.6 4.15
Occupied Bandwidth (99%) for UMTS HSUPA band V
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 826.4 4.16
Middle Channel 836.6 4.17
High Channel 846.6 4.17
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Occupied Bandwidth (99%) for UMTS band I

Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 1852.4 4.14
Middle Channel 1880 4.17
High Channel 1907.4 4.17
Occupied Bandwidth (99%) for UMTS HSDPA band II
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 1852.4 4.16
Middle Channel 1880 4.18
High Channel 1907.4 4.17
Occupied Bandwidth (99%) for UMTS HSUPA band II
Mode Frequency(MHz) Occupied Bandwidth (99%)( MHz)
Low Channel 1852.4 4.16
Middle Channel 1880 4.18
High Channel 1907.4 4.13
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9. EMISSION BANDWIDTH

9.1 MEASUREMENT METHOD
The test set up and general procedure is similar to conducted peak output power test. Only different for
setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

9.2 PROVISIONS APPLICABLE
The emission bandwidth is defined as two points, one below the carrier center frequency and one above the
carrier center frequency, outside of which all emissions are attenuated at least 26dB below the transmitter

power

9.3 MEASUREMENT RESULT

Emission Bandwidth (-26dBc) for GSM850 band

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 342.07
Middle Channel 836.6 315.71
High Channel 848.8 320.34

Emission Bandwidth (-26dBc) for GPRS850 band

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 824.2 315.13
Middle Channel 836.6 314.42
High Channel 848.8 319.04
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Emission Bandwidth (-26dBc) for GSM1900 band

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 323.72
Middle Channel 1880.0 323.32
High Channel 1909.8 314.60
Emission Bandwidth (-26dBc) for GPRS1900 band
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( kHz)
Low Channel 1850.2 318.40
Middle Channel 1880.0 310.60
High Channel 1909.8 319.11
Emission Bandwidth (-26dBc) for UMTS band V
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.70
Middle Channel 836.6 4.68
High Channel 846.6 4.69
Emission Bandwidth (-26dBc) for UMTS HSDPA band V
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.65
Middle Channel 836.6 4.67
High Channel 846.6 4.68
Emission Bandwidth (-26dBc) for UMTS HSUPA band V
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 826.4 4.65
Middle Channel 836.6 4.66
High Channel 846.6 4.66
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Emission Bandwidth (-26dBc) for UMTS band |l

Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.71
Middle Channel 1880 4.72
High Channel 1907.4 4.72
Emission Bandwidth (-26dBc) for UMTS HSDPA band I
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.67
Middle Channel 1880 4.68
High Channel 1907.4 4.72
Emission Bandwidth (-26dBc) for UMTS HSUPA band I
Mode Frequency(MHz) Emission Bandwidth (-26dBc)( MHz)
Low Channel 1852.4 4.68
Middle Channel 1880 4.68
High Channel 1907.4 4.72
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10. BAND EDGE

10.1 MEASUREMENT METHOD
The test set up and general procedure is similar to conducted peak output power test. Only different for
setting the measurement configuration of the measuring instrument of Spectrum Analyzer.

10.2 PROVISIONS APPLICABLE
as Specified in FCC rules of 22.917(b) and 24.238(b)

10.3 MEASUREMENT RESULT
Please refers to Appendix Il for compliance test plots for band edges
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APPENDIX |
TEST PLOTS FOR CONDUCTED SPURIOUS EMISSION
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CONDUCTED EMISSION IN GSM 850 BAND
Conducted Emission Transmitting Mode CH 128 30MHz — 10GHz

® *REW 100 kHz Marker Z [T1 ]
*VBW 300 kHz S dBr

Ref 35 dBm *att 30 dB SWT 900 ms Z.438385

offset 22 |dB Markdr 1 [T1|] I

|20

3 4lBEm

™ RIS TLNON. 1 P2 YRVATUIIL X Y PRNS RO WA Y AU YRR FTTVP AN FO VTN | Jargsh

-50

Start 30 MHz 897 MHz/ Stop 9 GHz

Date: 30.AUG.2014 15:13:24

Conducted Emission Transmitting Mode CH 190 30MHz — 10GHz

® *REW 100 kHz Marker Z [T1 ]
*VBW 300 kHz 39
Z 24010%

Ref 35 dBm *Att 30 dB EWT 900 ms

offiget 22 |dB Marks 1 [Tl

|20

LVL

3 4lBEm

A 4
IRETY WUNETRY WAL YT Y'Y IRSTTTIOPRPTY 1§ [TRIARY R ONE AAIURTN (N NV IV ) DV AR AT
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Start 30 MHz 897 MHz/ Stop 9 GHz

Date: 30.AUG.2014 15:14:45
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Conducted Emission Transmitting Mode CH 251 30MHz — 10GHz

® REW 100 kHz Marker Z [T1 ]
VBW 300 kHz 36.5

Ref 35 dBm Att 30 dB SWT 900 ms Z2.53%01025

offiget 2z |dB Marks 1 [Tl

|20

3 4lBEm

E—a -

v
" nmJ.L.u. A el bt b A At Wbt Mgt
Lol Tt e g s Ak

£
3
;
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Start 30 MHz 897 MHz/ Stop 9 GHz

Date: 30.AUG.2014 15:15:35
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CONDUCTED EMISSION IN GPRS 850 BAND
Conducted Emission Transmitting Mode CH 128 30MHz — 10GHz

® *REW 100 kHz Marker Z [T1 ]
*VBW 300 kHz 38.67 dBn
2.5 E025E GH

Ref 35 dBm *Att 30 dB EWT 900 ms

Ooffset 22 |dB Mar kg 1 [Tl

|20

3 4lBEm

=

ki T Al et oA badas et A, AR A A A Nl A
o Hiptass b i I Y A 4 A W Ty e
-50

=60

Start 30 MHz 897 MHz/ Stop 9 GHz

Date: 30.AUG.2014 15:19:30

Conducted Emission Transmitting Mode CH 190 30MHz — 10GHz

® *REW 100 kHz Marker Z [T1 ]
*VBW 300 kHz 38,82 dbBr

Ref 35 dBm *Att 30 dB EWT 900 ms Z.524835256 GH

Ooffizet 22 |dB Mar kg 1 [Tl

|20

3 4lBEm

bbb okl A A s g Pl igrdh sty ottt A AL LA A

-50

=60

Start 30 MHz 897 MHz/ Stop 9 GHz

Date: 30.AUG.2014 15:21:40
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Conducted Emission Transmitting Mode CH 251 30MHz — 10GHz

® REW 100 kHz Marker Z [T1 ]
VBW 300 kHz 38.82 dbr

Ref 35 dBm Att 30 dB SWT 900 ms Z.B39010256 GH

offlget 2z |dB Marks 1 [Tl

|20

3 4lBEm

B |
3

=

TR (NTTE NPRA WAT RO T T VPO UOEN. I (A

AR A AR ik
Eud e

I

o

-50

=60

Start 30 MHz 897 MHz/ Stop 9 GHz

Date: 30.AUG.2014 15:23:33
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CONDUCTED EMISSION IN GSM1900 BAND
Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz

- Agilent R T

Mkrl 1.86 GHz
Ref 48 dBm #Atten 30 dB 26.561 dBm
#Peak
Log
1a o
dB/
Offst
22
dB

1]
-13.8
dBm

LaAw

Y

Ml 52
53 FC

O OO Vs WO v o il

£y [ i
FTun
Swp

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)

Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

- Agilent R T

Mkrl 1.89 GHz
Ref 48 dBm #Atten 30 dB 26.92 dBm
#Peak
Log
1a
dB/
Offst

£

it

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)
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Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

- Agilent R T
Mkrl 1.3% GHz
Fef 48 dBm #Atten 30 dB 26.74 dBm

#Peak
Log

Y

18 o
dB/

Offst

O L

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)
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CONDUCTED EMISSION IN GPRS1900 BAND
Conducted Emission Transmitting Mode CH 512 30MHz — 20GHz
- Agilent R T

Mkrl 1.86 GHz
Ref 48 dBm #Atten 30 dB 26.61 dBm

#Peak
Log

Y

18 &
dB/

Offst
2z
B

]
-13.8

dBm
LaAw

Ml 52

o Fun A oy o, ﬂﬂmﬁﬂ“WNMJ”WJNMWE””VJPNMﬂWMMMJ“WMMJXWNAVFﬂM”WHxM

£O5); [
FTun

Swp

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)

Conducted Emission Transmitting Mode CH 661 30MHz — 20GHz

- Agilent R T
Mkrl 1.3% GHz
Fef 48 dBm #Atten 30 dB 26.94 dBm

#Peak
Log

£

18
dB/

Offst

e VLS NS JARTE WL v e A I el

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)
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Conducted Emission Transmitting Mode CH 810 30MHz — 20GHz

- Agilent R T
Mkrl 1.3% GHz
Fef 48 dBm #Atten 30 dB 26.76 dBm

#Peak
Log

Y

18 o
dB/

Offst

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)
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CONDUCTED EMISSION IN UMTS band V
Conducted Emission Transmitting Mode 4132 30MHz — 10GHz

® *REW 100 kHz Marker 1 [T1 |
*VBW 300 lkHz 39.86 dBy

Date:

Ref 35 dBm *att 30 dB SWT 900 ms 1.564077564 GH

Cofffet  22]dB Markdqr 2 [T1]) I
20 =S/ E5 5

3 4lBEm

-
£
&
2
=
3
.

bl e AR AR ANl b By A gD A

L.
£

-50

=60

Start 30 MHz 897 MHz/ Stop 9 GHz

30.AUG.2014 15:42:33

Conducted Emission Transmitting Mode CH 4183 30MHz — 10GHz

® *REW 100 kHz Marker Z [T1 ]
*VBW 300 kHz 10,16 dBn

Date:

Ref 35 dBm *att 30 dB SWT 900 ms 2.524370085 GH

Ooffget 2z |dB Mar kg 1 [Tl
|30 =4S =)

1.68z629564 cuz |IEH

3 4lBEm

) Il AT bbbt A Ml [ POTTT RO TR | EV Y A "
W ridal [ g ARk v N

Start 30 MHz 897 MHz/ Stop 9 GHz

30.AUG.2014 15:43:27
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Conducted Emission Transmitting Mode CH 4233 30MHz — 10GHz

® REW 100 kHz Marker Z [T1 ]
VEW 300 kHz 3
Z.83937¢

Ref 35 dBm Att 30 dB EWT 900 ms

Ooffget 22|dB Mar kg 1 [Tl

|20

3 4lBEm

otk A N ‘).'JJM'M s IR FU W TN PR bl Y TOPRRREITIE T I% W PORY YR |

-50

=60

Start 30 MHz 897 MHz/ Stop 9 GHz

Date: 30.AUG.2014 15:44:47
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CONDUCTED EMISSION IN UMTS band I
Conducted Emission Transmitting Mode 9262 30MHz — 20GHz
- Agilent R T

Mkrl 1.86 GHz
Ref 48 dBm #Atten 30 dB 18.86 dBm

#Peak
Log

18
dB/

Offst
2z
B

]
-13.8

dBm
LaAw

Ml 52

53 FC " T N T WA SRR S,

A iy,
£(f) T U
FTun

Swp

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)

Conducted Emission Transmitting Mode CH 9400 30MHz — 20GHz

- Agilent R T
Mkrl 1.3% GHz
Fef 48 dBm #Atten 30 dB 18.99 dBm

#Peak
Log

18
dB/ 1

Offst

g3 M TR

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)
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Conducted Emission Transmitting Mode CH 9538 30MHz — 20GHz

- Agilent R T
Mkrl 1.89 GHz
Ref 48 dBm #Atten 30 dB 18.48 dBm

#Peak
Log

10
dB/ .

Offst
2z
B

]
-13.8

dBm
LaAw

Ml 52

53 FC

£ A
FTun

Swp

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #\JBH 1 MHz Swesp 99.88 ms (GA1 pts)
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APPENDIX I

TEST PLOTS FOR OCCUPIED BANDWIDTH (99%)
EMISSION BANDWIDTH (-26dBC)
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Occupied Bandwidth (99%) GSM 850 BAND CH 128

% Agilent

Ref 35 dBm Atten 38 dB

R T

#Peak

B/ ;

" 7 \9\

Offst 3 I/

22
dB

Rt CE N

Ml 52

Center 824.200 MHz
#Res BH 3 kHz #UBH 18 kHz

Occupied Bandwidth
247.4254 kHz

Transmit Freq Error  542.060 Hz
% dB Bandwuidth 324.072 kHz

Span 2 MHz
Sweep 210.9 ms (601 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B

Occupied Bandwidth (99%) GSM 850 BAND CH 190

- Agilent

Ref 35 dBm Atten 38 dB

R T

#Peak

dB/

e

Offst i

" ?/*
/

22
dB

Lahv WWW

Ml 52

Center 836.600 MHz
#Res BH 3 kHz #UBH 18 kHz

Occupied Bandwidth
247.6699 kHz

Transmit Freq Error -218.959 Hz
% dB Bandwuidth 315.711 kHz

Span 2 MHz
Sweep 210.9 ms (601 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B
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Occupied Bandwidth (99%) GSM 850 BAND CH 251

% Agilent

Ref 35 dBm

Atten 30 dB

R T

#Peak

Log
14

23

dB/

Offst

22
dB

LaAw

Ml 52

Center 848800 MHz
#Res BH 3 kHz

Occupied Bandwidth
2475010 kHz

Transmit Freq Error
¥ dB Bandwidth

-293.883 Hz
328.336 kHz

#YBH 10 kHz

Span 2 MHz
Sweep 210.9 ms (601 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B
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Occupied Bandwidth (99%) GRPS 850 BAND CH 128

% Agilent

Ref 35 dBm

#Peak
Log
14
dB/
Offst
22
dB

LaAw
Ml 32

Atten 30 dB

R T

=

L4

1/

Pl

Y

et

PW%MW

Center 824.200 MHz
#Res BW 3 kHz

Occupied Bandwidth

244

Transmit Freq Error
¥ dB Bandwidth

- Agilent

Ref 35 dBm

#Peak
Log
14
dB/
Offst
22
dB

LaAw
Ml 32

#YBH 10 kHz

8868 kHz

918.621 Hz
315.128 kHz

Span 2 MHz
Sweep 210.9 ms (601 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B

Occupied Bandwidth (99%) GRPS 850 BAND CH 190

Atten 30 dB

R T

o

ol

/

1/

[, oA

A

TR tonan, e

Center 836.600 MHz
#Res B 3 kHz

Occupied Bandwidth

247

Transmit Freq Error
¥ dB Bandwidth

#YBH 10 kHz

.7/961 kHz

235.189 Hz
314.422 kHz

Span 2 MHz
Sweep 210.9 ms (601 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B
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Occupied Bandwidth (99%) GRPS 850 BAND CH 251

% Agilent

Ref 35 dBm

Atten 30 dB

R T

#Peak

Log
14

dB/

Offst

22
dB

LaAw

Ml 52

Center 848800 MHz
#Res BW 3 kHz

Occupied Bandwidth

2455660 kHz

Transmit Freq Error
¥ dB Bandwidth

742.857 Hz
319.8935 kHz

#YBH 10 kHz

Span 2 MHz
Sweep 210.9 ms (601 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B

Page 54 of 92




Report No.:STS140739F01

Occupied Bandwidth (99%) PCS 1900 BAND CH 512

- Agilent R T

Ref 35 dBm Atten 30 dB

#Peak

Log

18 il

dB/ . 2

Difst

N 7 =

Loy IV (Y EM&MMW

Ml 52

Center 1.8568 200 GHz Span 2 MHz

#Res BH 3 kHz #UBH 18 kHz Sweep 210.9 ms (601 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
2451798 khz xdB 2600 &5

Transmit Freq Error  -51.815 Hz
% dB Bandwuidth 323.722 kHz

Occupied Bandwidth (99%) PCS 1900 BAND CH 661

- Agilent R T
Ref 35 dBm Atten 38 dB
#Peak
Log
T mew~x1h
dB/ o ¢
Offst
dB /u L ’\\VI\I\
LaAw v LEM
MWW MWW
Ml 32
Center 1.880 80O GHz Span 2 MHz
#Res BH 3 kHz #UBH 18 kHz Sweep 210.9 ms (601 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥
247.1335 kHz ® B -26.80 dB

Transmit Freq Error  1.610 kHz
% dB Bandwuidth 323.315 kHz
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Occupied Bandwidth (99%) PCS 1900 BAND CH 810

% Agilent

Ref 35 dBm

Atten 30 dB

R T

#Peak

Log
14

dB/

Offst

22
dB

LaAw

Ml 52

Center 1.969 800 GHz
#Res BW 3 kHz

Occupied Bandwidth

2448435 kHz

Transmit Freq Error
¥ dB Bandwidth

1.481 kHz
314.597 kHz

#YBH 10 kHz

Span 2 MHz
Sweep 210.9 ms (601 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B
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Occupied Bandwidth (99%) GPRS 1900 BAND CH 512
- Agilent R T

Ref 35 dBm Atten 38 dB

#Peak

i P

B/ ¥ °

Offst 1/ \ b

22

dE i )

h )

LeRv WWW WMW

Ml 52

Center 1.8568 200 GHz Span 2 MHz
#Res BH 3 kHz #UBH 18 kHz Sweep 210.9 ms (601 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
2445295 kHz R B -26.00 dB

Transmit Freq Error  426.832 Hz
% dB Bandwuidth 318.391 kHz

Occupied Bandwidth (99%) GPRS 1900 BAND CH 661
- Agilent R T

Ref 35 dBm Atten 38 dB

#Peak

i o)

B/ o ®

Offst 1/ iy

22

dE [ |

v n

LaAw

Ml 52

Center 1.880 80O GHz Span 2 MHz
#Res BH 3 kHz #UBH 18 kHz Sweep 210.9 ms (601 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
242.0374 kHz x dB -26.00 dB

Transmit Freq Error -217.438 Hz
% dB Bandwuidth 310.606 kHz
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Occupied Bandwidth (99%) GPRS 1900 BAND CH 810

% Agilent

Ref 35 dBm

Atten 30 dB

R T

#Peak

Log
14

dB/

Offst

22
dB

LaAw

Ml 52

Center 1.969 800 GHz
#Res BH 3 kHz

Occupied Bandwidth
243.1173 kHz

Transmit Freq Error
¥ dB Bandwidth

-783.642 Hz
319.118 kHz

#YBH 10 kHz

Span 2 MHz
Sweep 210.9 ms (681 pts)

Occ BH £ Pwr 99.08
® dB -26.00 4B
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Occupied Bandwidth (99%) UMTS BAND V CH 4132
- Agilent R T

Ref 35 dBm #Atten 30 dB
#Peak

Log

B/ hi R,
Offst 7 \

22
48 | L

LaAw

Ml 32
Center 826.480 MHz Span 18 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
4.1561 MH=z % dB  -26.00 dB

Transmit Freq Error  6.289 kHz
% dB Banduidth 4,783 MHz

Occupied Bandwidth (99%) UMTS BAND V CH 4183
- Agilent R T

Ref 35 dBm #Atten 30 dB
#Peak

Log
16 L N, L

ey i r
Offst 7 v

2
db >/ V<

LaAw

Ml 32
Center 836,480 MHz Span 18 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
41514 MH=z % dB  -26.00 dB

Transmit Freq Error  677.463 Hz
% dB Banduidth 4,684 MHz
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Occupied Bandwidth (99%) UMTS BAND V CH 4233
- Agilent R T

Ref 35 dBm #Htten 30 dB

#Peak

Log
14 b ot

dB/ @ r

Offst

2z > <
dB

LaAw

Ml 52

Center 846,680 MHz Span 18 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
4.1652 MH=z % dB  -26.00 dB

Transmit Freq Error  2.518 kHz
% dB Banduidth 4,691 MHz
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Occupied Bandwidth (99%) UMTS HSDPA BAND V CH 4132
1 Agilent R T

Ref 35 dEBm Atten 30 dB
#Peak
Log
18
dB/

0ffst
22 = i3
dB

LaFv

M1 32
Center 526.400 MHz Span 18 MHz
#Res BW 106 kHz «JEH 3088 kHz Sweep 1 ms (B81 pts)

Occupied Bandwidth Occ BN % Pur  99.00 7
4.1605 MHz x dB -26.00 dB

Transmit Freq Error  -1.191 kM=
% dB Bandwidth 4,646 MHz

Occupied Bandwidth (99%) UMTS HSDPA BAND V CH 4183
i Agilent R T

Ref 35 dBm Atten 30 46
#Peak
Log

18

dB/ A
0ffst
22 = &«
dB

LaFv

M1 52
Center 536,400 MHz Span 19 MHz
#Res BEW 108 kH= #EH 308 kHz Sweep 1 ms (BB pts)

Occupied Bandvidth Occ BH % PWr 9900 %
41757 MH=z x dB  -26.00 dB

Transmit Freq Error  -12.115 kHz
® dB Bandwidth 4,668 MHz
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Occupied Bandwidth (99%) UMTS HSDPA BAND V CH 4233
1 Agilent R T
Ref 35 dBm Hteen 30 dB

sPeak

Log
18 | ] -
dB/ A | R
0ffst
22 3 { 1
dB L1 I 1

LaAv

ML s2

Center 846,608 MHz Span 18 MH=z
#Res BH 108 kHz #\/EH 300 kHz Sweep 1 ms (B81 pts)

Occupied Bandwidth Occ BN Z Pur 9900 7
4.1507 MH=z x dB -26.08 dB

Transmit Fregq Error  -13.672 kHz
¥ dB Bandwidth 4,680 MHz
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Occupied Bandwidth (99%) UMTS HSUPA BAND V CH 4132

* Agilent R T

Ref 35 dBm Atten 38 dB
#Peak
Log I T T

18 4 { . ! : ' -
d8/ l 3 . . . R
(st
29 I | - I I ! I —
dB

LgFv

Ml §2
Center 326,408 MHz Span 18 MHz

sRes BN 100 kHz oYBH 309 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BN % Pur 9900 %
4.1605 MHz x dB -26.00 dB

Transmit Freg Error  -1.191 kM=
¥ dB Bandwidth 4,646 MHz

Occupied Bandwidth (99%) UMTS HSUPA BAND V CH 4183
o Agilent R T

Ref 35 dBm Atten 38 4B
Peaak
Log

18 ! ! I '. t 4

4B/ _ _ il | | | R
OFfst
22 - - a I + . + . + L t“ -
dB

LgHw

Ml 52
Center 536488 MHz Span 16 MHz

#fes EW 100 kH=z #EH 308 kH=z Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BN % Pur  99.00 7
41712 MHz x dB -26.00 dB

Transmit Freq Error  -9.729 kHz
% dB BandwWidth 4.661 MHz
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Occupied Bandwidth (99%) UMTS HSUPA BAND V CH 4233

+ Agilent R T
Raf 35 dBm Arten 30 dE

sPaak
Log

18 ! ! ! . L -
dB/ ¢ ®
DEfst ' | ;) ' | | '

22 - t—— - - i e
d6

LgHy

Ml 52

Center 546.608 MHz Span 18 MHz
sReas BEW 1868 kHz «\EH 308 kHz Sweep 1 ms (61 prs)

Occupied Bandwidth Occ BN % Pr  99.00 1
4.1557 MHz x dB -26.00 dB

Transmit Freq Error  =12.529 kHz
% dB Bandwidth 4.662 MHz

Page 64 of 92




Report No.:STS140739F01

Occupied Bandwidth (99%) UMTS BAND Il CH 9262
- Agilent R T

Ref 35 dBm #Htten 30 dB

#Peak

Log
14

4B/ ' o ) e

Offst / \

i 2] I

LaAw

Ml 52

Center 1.852 480 GHz Span 18 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
4.1405 MH=z % dB  -26.00 dB

Transmit Freq Error  5.802 kHz
% dB Banduidth 4,718 MHz

Occupied Bandwidth (99%) UMTS BAND Il CH 9400

- Agilent R T

Ref 35 dBm #Htten 30 dB

#Peak

Log
14 n

ey 9 o

Offst ff \\

e 2] \€

LaAw

Ml 52

Center 1.580 080 GHz Span 18 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
4.1738 MH=z % dB  -26.00 dB

Transmit Freq Error  -7.107 kHz
% dB Banduidth 4,715 MHz
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Occupied Bandwidth (99%) UMTS BAND Il CH 9538
- Agilent R T

Ref 35 dBm #Htten 30 dB

#Peak

Log
14 — i

dB/ < >

Offst

2 > <

LaAw

Ml 52

Center 1.967 68O GHz Span 18 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
4.1652 MH=z % dB  -26.00 dB

Transmit Freq Error -11.810 kHz
% dB Banduidth 4,719 MHz
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Occupied Bandwidth (99%) UMTS HSDPA BAND Il CH 9262
i Agilent R T

Ref 35 dBm Arten 30 dB
sPeak
Log

].B —r T T
dB/ < *
Offst Y
22
dB

LaAv

Ml %2
Center 1.852 488 GHz Span 19 MHz

#Res BW 108 kHz #EH 300 kHz Sweep 1 ms (BOL prs)

Occupied Bandwidth Occ BN % Pwr 9900 %
41570 MHz x dB -26.00 dB

Transmit Freg Error  4.935 kH=
® dB Bandwidth 4,678 MHz

Occupied Bandwidth (99%) UMTS HSDPA BAND Il CH 9400
u Agilent R T

Ref 35 dBm Atten 30 dB
#Peak
Log

]-B — T h e o —
dB/ bl ®
0ffst *
e > «

WY L LAY . _—

LBy

ML 52
Center 1580 a0h GHz Span 16 MHz
sRes BH 108 kHz «JEH 398 kHz Sweep 1 ms (681 prs)

Occupied Bandwidth Occ BN % Pwr  99.00 %
41792 MHz x dB 26,00 dB

Transmit Freq Error  -1.511 kM=
% dB Bandwidth 4,676 MHz
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Occupied Bandwidth (99%) UMTS HSDPA BAND Il CH 9538

1 Agilent
Ref 35 dBm

#Hrten 38 dB

R T

sPeak

Loa
18
dB/
Offst
22
dB

LaAv

ML 52

Center 1907 508 GHz
sRes BH 188 kHz

Occupied Bandwidth
4.1652 MHz

Transmit Freq Error
¥ dB Bandwidth

-11.818 kHz
4.719 MHz

s\EH 308 kHz

Span 18 MHz
Sweep 1 ms (61 pts)

Oce BN ¥ Pur 99,008 1
¥ dB -26.00 4B
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Occupied Bandwidth (99%) UMTS HSUPA BAND Il CH 9262
e Agilent R T

Fef 35 dEm Atten 20 4B
#Peak
Log

]-B —n T L — e ——
dB/ bl R
Offst B
22

. »

Lafy

ML s2
Center 1.852 408 GHz Span 18 MHz
#Res BW 108 kHz #JEH 380 kHz Sweep 1 ms (BB pts)

Occupied Bandwidth Occ BN % Pur  99.00 7
41647 MH= x dB -26.00 dB

Transmit Freg Error  -4.570 kHz
¥ dB Bandwidth 4,679 MHz

Occupied Bandwidth (99%) UMTS HSUPA BAND Il CH 9400
& Agilent R T

Ref 35 dBm Arten 38 d8
oPreak [
Log T
18 ' - =

dB/ ¢ | .4
Offst |
gg > <

LgAv

ML S2 'I | ' ' ' 'I
Conter 1,388 800 GHz Span 18 MHz
sRes BH 108 kHz #UEH 3080 kH=z Sweep 1 ms (601 prs)

Occupied Bandwidth Occ BN % Pur  99.08 7
41792 MHz % dB -26.00 dB

Transmit Freq Error  -1.511 kHz
% dB Bandwidth 4676 MHz
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Occupied Bandwidth (99%) UMTS HSUPA BAND Il CH 9538
- Agilent R T

Ref 35 dBm #Htten 30 dB

#Peak

Log
14 — i

dB/ < >

Offst

2 > <

LaAw

Ml 52

Center 1.967 68O GHz Span 18 MHz
#Res BH 108 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 %
4.1256 MH=z % dB  -26.00 dB

Transmit Freq Error -11.811 kHz
% dB Banduidth 4,718 MHz
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APPENDIX IlI
TEST PLOTS FOR BAND EDGES
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Low Band Edge GSM 850 BAND CH 128

% Agilent

Ref 35 dBm

Atten 30 dB

R T

Mkrl 8§23.981 4 MHz

-14.98 dBm

#Peak
Log

18
dB/

MTWHM

Offst

I
—=_|

ra

WMWMWW”T

R
T

Center 824.000 & MHz
#Res BH 3 kHz

- Agilent

Ref 35 dBm

#YBH 10 kHz

Span 1 MHz

Swesp 105.4 ms (GA1 pts)

High Band Edge GSM 850 BAND CH 251

Atten 30 dB

R T

Mkrl £49.818 6 MHz

-13.81 dBm

#Peak
Log

18
dB/

ki

Offst

J‘f\wHr

{I““a} =

Mo

],
im

I'.m.irlllnl

R TR

Center 849006 & MHz
#Res BH 3 kHz

#YBH 10 kHz

Span 1 MHz

Swesp 105.4 ms (GA1 pts)
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Low Band Edge GPRS 850 BAND CH 128

- Agilent R T
Mkri 823,998 3 MHz
Ref 35 dBm Atten 36 dB -14.77 dBm
#Peak
Log
1a
dB/
Offst H"WWWWU
22 J,n.(-
dB

£t i
F>50k ‘

SHD le
gl
mRT I o
Center 824,000 @ MHz Span 1 MHz
#Res BH 3 kHz #UBH 18 kHz Swesp 105.4 ms (GA1 pts)

High Band Edge GPRS 850 BAND CH 251

- Agilent R T

Mkrl 849818 6 MHz
Ref 35 dBm Atten 38 dB -15.8% dBm
#Peak
Log
1a

i/ kLN

S A YT MRS VENYION
Center 849,000 @ MHz Span 1 MHz
#Res BH 3 kHz #UBH 18 kHz Swesp 105.4 ms (GA1 pts)
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% Agilent

Ref 35 dBm

#Peak
Log
14
dB/
Offst

Low Band Edge PCS 1900 BAND CH 512

R T
Mkrl 1.843 938 3 GHz
Atten 38 dB -16.12 dBm

LRI

RANRET

o

pdl

A
1L.MR.WM\'"'W

T

Center 1.850 868 6 GHz Span 1 MHz
#Res BH 3 kHz

- Agilent

Ref 35 dBm

#Peak
Log
14
dB/
Offst

#UBH 18 kHz Swesp 105.4 ms (GA1 pts)

High Band Edge PCS 1900 BAND CH 810

R T
Mkrl 1.918 821 9 GHz
Atten 38 dB -17.87 dBm

) MI,-J\JM\-\A
v

il

M P Bt G
o T

Center 1.910 868 6 GHz Span 1 MHz
#Res BH 3 kHz

#UBH 18 kHz Swesp 105.4 ms (GA1 pts)
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- Agilent

Ref 35 dBm

Low Band Edge GPRS 1900 BAND CH 512
R T

Mkrl 1.843 988 2 GHz
-16.73 dBm

Atten 30 dB

#Peak
Log

18
dB/

Offst
2z
B

W”JV
A

]
-13.8

dBm

LaAw

Ml 52

53 FC

ECf)
f>50k

Swp

i
A

& 1
RIEF

Center 1.850 606 6 GHz

#Res BH 3 kHz

- Agilent

Ref 35 dBm

High Band Edge GPRS 1900 BAND CH 810
R T

Span 1 MHz
#UBH 18 kHz Swesp 105.4 ms (GA1 pts)

Mkrl 1.918 885 1 GHz
-15.41 dBm

Atten 30 dB

#Peak
Log

18
dB/

.

Offst
2z
B

Mlumv . PM

]
-13.8

dBm

LaAw

Ml 52 W a

53 FC /V’A

ECf)
f>50k fw

Swp

Wi

A
e T

[
BTl e

Center 1.916 606 & GHz

#Res BH 3 kHz

Span 1 MHz
#UBH 18 kHz Swesp 105.4 ms (GA1 pts)
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- Agilent

Ref 35 dBm

Low Band Edge UMTS BAND V CH 4132
R T

Atten 30 dB

Mkrl 823.925 MHz
-38.45 dBm

#Peak
Log

18
dB/

Offst

i

N I L.wl%‘. A , 2
S'n'p Wwwﬁw L | AL

Center 824000 MHz
#Res BW 51 kHz

- Agilent

Ref 35 dBm

Span 5 MHz

#\/BH 166 kHz Sweep 1.84 ms (681 pts)

High Band Edge UMTS BAND V CH 4233
R T

Atten 30 dB

Mkrl 843.188 MHz
-42.48 dBm

#Peak
Log

18
dB/

Offst

[ i

Center 849000 MHz
#Res BHW 51 kHz

Span 5 MHz

#YBH 160 kHz Sweep 1.84 ms (601 pta)
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5 Agilent

Ref 45 dBm

Low Band Edge HSDPA BAND V CH 4132
R T

Atten 46 dB

Mkrl §23.900 MHz
-21.31 dBm

#Peak
Log

18
dB/

Offst

Center 824000 MHz
#Res BH 51 kHz

- Agilent

Ref 35 dBm

#UBKW 160 kHz Sweep

High Band Edge HSDPA BAND V CH 4233
R T

Atten 30 dB

Span 5 MHz
1.84 ms (681 pts)

Mkrl 849.088 MHz
-24.87 dBm

#Peak
Log

18
dB/

Offst

M Lo o i,

Wﬂkﬁﬂr\ﬂw

Center 849000 MHz
#Res BH 51 kHz

#BW 160 kHz Sweep

Span 5 MHz
1.54 ms (GA1 ptsd
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Low Band Edge HSUPA BAND V CH 4132

- Agilent R T
Mkrl 823.942 MHz
Ref 35 dBm Atten 30 dB -28.68 dBm

#Peak
Log

18
dB/

Offst

Center 824.080 MHz Span 5 MHz
#Res BH 51 kHz #\BH 160 kHz Sweep 1.84 ms (681 pts)

High Band Edge HSUPA BAND V CH 4233

- Agilent R T
Mkrl §49.088 MHz
Ref 35 dBm Atten 30 dB -26.5% dBm

#Peak
Log

18
dB/

Offst

0] \\\
-13.6

Center 849,060 MHz Span 5 MHz
#Res BH 51 kHz #\BH 160 kHz Sweep 1.84 ms (681 pts)
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% Agilent

Ref 35 dBm

Low Band Edge UMTS BAND Il CH 9262

R T
Mkrl 1.843 925 GHz
Atten 38 dB -48.13 dBm

#Peak
Log

18
dB/

Offst

Wil

SHD [ e A ST T

Center 1.850 600 GHz
#Res BHW 51 kHz

- Agilent

Ref 35 dBm

Span 5 MHz
#UBKW 168 kHz Sweep 184 ms (601 pts)

High Band Edge UMTS BAND Il CH 9538

R T
Mkrl 1.918 225 GHz
Atten 38 dB -44.15 dBm

#Peak
Log

18
dB/

Offst

i
mwwrhw "

=

[y ™™
A A o]

Center 1.910 666 GHz
#Res BH 51 kHz

Span 5 MHz
#+UBKW 168 kHz Sweep 1.84 ms (681 pts)
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Low Band Edge HSDPA BAND Il CH 9262
- Agilent R T

Ref 35 dBm Atten 38 dB

Mkrl 1.843 967 GHz
-28.67 dBm

#Peak
Log

18
dB/

Offst

Center 1.850 600 GHz

Span 5 MHz

#Res BH 51 kHz #\BH 160 kHz Sweep 1.84 ms (681 pts)

High Band Edge HSDPA BAND Il CH 9538
- Agilent R T

Ref 35 dBm Atten 38 dB

Mkrl 1.918 883 GHz
-239.48 dBm

#Peak
Log

18
dB/

Offst

0] h\\
-13.6

Center 1.910 666 GHz

Span 5 MHz

#Res BH 51 kHz #\BH 160 kHz Sweep 1.84 ms (681 pts)
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Low Band Edge HSUPA BAND Il CH 9262
- Agilent R T

Ref 35 dBm Atten 38 dB

Mkrl 1.8439 968 GHz
-27.53 dBm

#Peak
Log

18
dB/

Offst

aafll g

£(F): [T T o

Center 1.850 600 GHz

Span 5 MHz

#Res BH 51 kHz #\BH 160 kHz Sweep 1.84 ms (681 pts)

High Band Edge HSUPA BAND Il CH 9538
- Agilent R T

Ref 35 dBm Atten 38 dB

Mkrl 1.918 832 GHz
-25.76 dBm

#Peak
Log

18
dB/

Offst

i H\L
130

o
R My
MM JLY T T
! v~

T AR ]

Center 1.910 666 GHz

Span 5 MHz

#Res BH 51 kHz #\BH 160 kHz Sweep 1.84 ms (681 pts)
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APPENDIX IV
PHOTOGRAPHS OF TEST SETUP

RADIATED SPURIOUS EMISSION

i
\ ®.
B

----END OF REPORT----
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